SOMERSET

CDR-2100

Side Operated Dough Roller
OPERATIONS MANUAL

WARNING!!! DO NOT CLEAN OR SERVICE THE MACHINE WITHOUT
PRESSING THE RED BUTTON AND UNPLUGGING THE ELECTRICAL
CORD FROM THE POWER SUPPLY. KEEP YOUR FINGERS AND HANDS
FROM THE ROLLER AREA WHEN OPERATING OR SERVICING THE
MACHINE. DO NOT OPERATE THE MACHINE WITHOUT THE GUARDS
IN PLACE. IF THE MACHINE KEEPS RUNNING WITH SAFETY
GUARDS REMOVED, IMMEDIETLY PRESS THE STOP BUTTON AND
REMOVE THE PLUG FROM THE POWER SOURCE. CALL THE
FACTORY OR A QUALIFIED SERVICE REPRESENTATIVE. DO NOT
ATTEMPT TO OPERATE THE MACHINE UNTIL PERMITTED BY THE
SERVICE TECHNICIAN.

SOMERSET INDUSTRIES
137 PHOENIX AVE ¢« LOWELL, MA 01852 ¢ USA ¢ +1-978-667-3355
Email: somerset@smrset.com
Web: www.smrset.com



mailto:somerset@smrset.com

NOTICE: READ ALL INSTRUCTIONS BEFORE YOU START.!!

UNCRATING AND SETUP

Cut off the fastener wrapped around the machine and the base.

Lift the machine straight up out of the wooden base.

Install the machine in its final position or temporarily secure it to a solid surface. Wipe off any dirt that may
have accumulated during shipping. Use a soft cloth.

Check the nameplate for correct voltage and frequency.

Plug the machine to the proper power source that matches the nameplate requirements.

Turn the power “ON” and check for proper operation of the machine.

It WARNING !!

NEVER OPERATE THE MACHINE WITHOUT GUARDS IN PLACE!

KEEP YOUR HANDS AWAY FROM THE CHUTE !

DO NOT INSERT FOREIGN OBJECTS INTO THE CHUTE !

DO NOT CLEAN MACHINE WHILE CONNECTED TO ELECTRICAL SUPPLY!!

WATCH YOUR HANDS AND FINGERS !!

MACHINE PREPARATION

The thickness of the final dough is determined by the gap between the rollers. Machines leaving the factory
are adjusted as follows: The top dial is aligned with number 4. The bottom dial is aligned with number 2.
If these numbers are not correct or your product requires other adjustments please make adjustments as
follows:

Loosen the top clamping knob, move the handle such that the dial points to line 4, then tighten the clamping
knob.

Loosen the bottom clamping knob, move the handle such that the dial points close to line 2, then tighten the
clamping knob.

You may adjust both handles in any direction to produce the final product you require. For round pieces
keep the 2:1 (top: bottom) ratio.

Please note that the dial numbers are for reference only.

Make sure the safety cover is on top and secured by four thumb screws.

DOUGH PREPARATION

For best results the dough to be rolled should be at room temperature.

The size and shape of the dough ball affects the size and shape of the finished crust. For round crusts, take a
round piece of dough and flatten it slightly.

Dust the dough pieces with flour before putting them in the machine.



NOTE:
MACHINE WILL NOT OPERATE WHEN THE SAFETY COVER IS REMOVED.

Dust the chute and rear pan tray with flour before using the machine.

OPERATING PROCEDURE

First load the dough in to the top chute, it will come through the first pair of rollers oblong in shape, and
from the second set of rollers round in shape.
The rollers are easily adjustable to any thickness of pizza dough or crust you may need.

Load the dough into the chute.

** If dough does not slide easily on the discharge trays, dust the trays with flour. **

If the dough tears or the machine makes a thumping sound, this indicates that the dough is too thick to go
through that particular setting of the rollers, which means your roller adjustment has to be opened more, or
the dough is too cold and stiff and requires a longer rest period before use.

Turn the elongated piece of dough ¥4 of a turn, and at the same time push it back towards the second
set of rollers.

It WARNING I

IF THE DOUGH GETS STUCK IN THE CHUTE,
NEVER ATTEMPT TO MOVE THE DOUGH BY HAND WHILE THE
MACHINE 1S RUNNING.




CLEANING

I CAUTION !

DISCONNECT THE POWER CORD OF THE MACHINE BEFORE CLEANING!!

Remove the safety cover by removing the four thumb screws.
All scrapers are readily removable.

#3 & #4 attach to one another. The
#4 scraper lays on top of the
scraper pins and the beveled edge
pushes towards the top roll. The
springs from the #3 scraper attach
to the #4 scraper forcing the slots
in the shaft to go inside the scraper
pins. The #3 beveled edge pushes
against the middle roll and acts as
a guard also

The #2 scraper lays on top of the
bottom roll and is attached to the
discharge tray as one piece.

To remove the tray reach under the
discharge tray and detach the
scraper springs from the pins.

Lift the tray up towards the
machine and scraper will dislodge
from the scraper pins.

The #1 scraper lays under the
middle roll and attaches to the
scraper pins on the inside walls of
the machine. The beveled edge
points in between the middle and
bottom roll.

Clean the rolls with dry cloth (never use water).




Quick Tips

Clean the rolls with a dry cloth. (NEVER USE WATER)
Install the scrapers in the opposite order of their removal.
Close the safety cover and secure it with the 4 thumb screws.
Machine is ready to use.

If rolls ever start to squeal due to dryness, remove and clean the scraper blades thorouly and rub the beveled edge with

a cooking oil, like vegetable or canola. This technique will remove the squealing sound you get from friction between
the roller and the dry scraper.

I CAUTION !

THIS MACHINE IS MAINTENANCE FREE.
NEVER USE OIL OR GREASE ON ANY OF THE MECHANICAL PARTS OF THE MACHINE.
ALL MECHANICAL PARTS ARE PERMANENT SELF LUBRICATED.




T T

®\,_H IH*.

VAN

S 14¥d001Z @
‘O TW aE

DD LEHE | W B WTE LTS




2

MEM

TTEM FART

=]

N, DESCRIFTION QY. ND. | MUMBER DESCRIPTION QY. NEY NUMBER DESCRIPTION QY.
1 FRAME, COR-2100 MAITN 5 SCRAFPER COMPLETE #1 21 [a000-400 KNOB, LOCKING 2
BASE. RIGHT 5IDE SHAFT, SCRAFER #1 2100 27 |a000-522 TFROLCKE] 41607 W/ GARLOCE BUGHING 1
FEM, HFH-0414-1671 4 RAFER #1 A000-500 SPROCKET 41B07H TAEEUP
PEM, TLa-14144 2 FEM, FHS0A20-15 ] 4000-55 BUSHNG 0B0UT4 GARLOCK ,
4 MUT, FLAMGE 1/ 420 ] 23 pO00-130 MOTOR/BASE ASSY BALDOR 3/4HF
4 AFPER 2 172 BENT ) S000-108 GEARMOTOR. BALDOR 3/4HP
LOCATOR PLATE 7 SPRING, SLRAPER 7 A000-414 SCREW, 5/16-18 % 1 HEXHD 4
LOCATOR PLATE 1 MUT, HEX 1/4-20 7 3000-305 WUT, FLAMNGE 5/14 18 4
FARTMOM SCRAPER, COMPLETE #2 ] 2000017 BASE MOTOR W/ STUDS 1
SIDE.LEFT SHAFT SLRAFER #4 2000 00018 BASE.MOTOR
FEM, TL3-16144 2 TRAT, DECHARG 010215 PEM. FH 518-8 71 i
FEM, FHS-207-8 4 TCRAFPER #22 24 [000-382 CHAIM 41 RIV 77 INCL 1 C/L[2100] 1
) 1 5 FEM, FHE0470-16 E] 25 BO000 SPACER 501D % 780D % 123 PL
PEM, FHE-832-5 & MUT, FLANGE 1/& %0 E] 26 A000-300 LEG TIF RUBBER 4
LER, LEFT SIDE ] MUT, HEX 1/4-20 2 27 P100-428 ARM, IDLER 1
FEM, FHS 420-12 RAFER 2 12 ] 28  H000-252 SPRIMG, EXTENSION. 41G X 5 DIA. X 063 ’
LOCATOR A3t #10 SFRING, SLRAFER ) 2% PO00-630 SPROCKET 4181 1HIDLER W/BUSHING
ANGLE. BACE SCRAPER, COMPLETE #3 1 2000-430 SPROCFEET 4161 1H IDLER
CHANMEL TOP 7 THAFT, SCRAPER #43 4000-550 BUSHING., GARLOCF.
LEG, AW COMPLETE 4 SCRAPER #4 30 pO00-274 BUSHING. STR REL MICRO
INSERT, LEG ADJ 1 FEM, FHS-0420-156 31 000278 BUSHING. FINGER .625 HOLE
LEG, WELDMENT TUBEAPLUG MUT, LAMGE 142 32 po0o-3 LABEL, ETL
STUD, SCRAFER 27 MUT, HEX 1/4-20 33 poog-312 LABEL "SOMERSET 3"
FMUT, FLAMGE 1/4-20 7 STUD, SCRAPER 1 /8" 34 poo0-313 LABEL, "FEEP FINGERS, " 2
SFACER, HEX 05 X 1, 4 SCRAPER, COMPLETE #4 35 pO00-314 LABEL."DO WNOT OPERATE..” 1
SHAFTALGMMENT, IDLER 5 UPFORT 2 SHAFT. SCRAPER 52 2000 36 pO00-314 [ABEL. COW INDICATOR GRADUATED z
WASHER, LOCFESPUT &/ 16 1 SCRAFPER #42100 37 poog-a17 LABEL MSF 1 .
SCREW, 5/ 16-18 % 3/ 4 HERHD Ga _FHS : E] 38 PO00-300 WUT, FLANGE 832 ]
7 ROLL AGM UFPER MUT, HEX 1/4-20 7 39 p000-201 WASHER, FLAT 378 2
SHAFT, UFFER AND LOWER MUT, LANGE 1/4-20 ] 40 pO00-103 WASHER. LOCFE SPLIT 3/8 2
ROLL STNTHENC/FIFE 20 STUD,GLRAFER 21/32 BEMT 2 41 pooc-102 WASHER. LOCE SPLIT 5716 &
] “RAFER ) 47 PO00-405 SCREW, 5/18-18 % 1/2 HEXHD &
COVER, SAFETY C Jiu:..:"n. 15 ] 43 P000-305 MUT. FLAMGE 5/1& 18 7
~BEARING. R17R5 RC 7 COWER, SAFETY 44 [000-204 WASHER, FLAT #14 2z
SFROCKE 416190 ROLL ] CHUTE, SAFETY q..muﬂm_“, 45 P000-400 SCREW, &#40 % 1/2 PANAD PH 2z
SC TOF COMPLETE 2100 MAGHET SAFETT COVER 46 pO00-302 WUT, ACORN 1/420 4
SC, TOF SHAFT, IMTAKE ROLLER 47 p000-408 SCREW. 3/8-14 ¥ 3/4 CARRIAGE BOLT 2
ERACEET, DB [NTAKE, ROLLER GUARD 48 [p000-303 MUT, FLAMGE 17420 7
FIN, 215 187-125 SCREW, 1420 % 1/2 HEXHD 49 p000-403 SCREW, 17/4-20 % 1 /2 THUMB W/SHOULDER 4 e
WASHER, MYLATRIN 1 2 7 SWITCH PLATE AGGT 50 pO00-10 WASHER LOCE # 10 INT TO0TH 13
ECCEMTRIC, UNIVERSAL 2 FLATE, P.B, SWILCH 51 [pO00-402 SCREW. 10-32 X 3/8 TRUSS PH 55 13
E] ROLL AshAd LOWER 1 FEM, FHs-B32-6 ) 52 P000-225 WASHER. NYLATRON 1.50 3
THAFT, UFFER AMD LOWER FLATE, P.B. SWITCH ] 53 PO00-424 STOF, HAMDLE ADJ POSTION 4
ROLL 5YNTHETIC/FIFE 207 SWITCH POWER RED! 54 PO00-340 SCREW, 10-32 X 1/4 5ET HEX 4
FIPERCILL 21,111 SWITCH PLWER CaREEM 55 PH000-420 WRENC HALLEM 2/32 1
ROLL ETF Q003 TV AR uJ 125 FAMEL, LOUVERED COMPLETE 546 [pO00-404 SCREW, 1/4-20 X 3/4 HEXHD 4 o
EEARING, RI1ZRs AL 2 TRAT, INTAKE 57 pO00-40% SCREW. 378 18X1 HEXHD 55 z n_
SFROCKE 416180 _“J__ 1 STUD, WELD COFFER 1/4-20 7 172 g 58 pO00-225 SWITCH, ELECTRONIC 1
T LOWER COMPLETE 2100 TRAT, INTAKE 1 59 BO00-24 WIRE NUT 5 m
DEC, LOWER “OWER, HOUSING A0 BO00-272 CABLE TIE. 3 5 H
mEﬂ.xﬂ DK FLATE, ECCENTRIC COMPLETE &
FIN, 215 187-125 FLATE, ECCEMIRIC '
WASHER, z:ﬂﬂE 2 FLATE, ECLEMIRIC COMPLETE
ECCEMTRIC, UNIVERSAL 2 SFROCKET 41B16H X /4 W) KET
4 ROLL ASK WMIDDLE UHRMW 20 1 HETCO1 30
SHAFT, MIDDLE 20 OWALC
ROLL 5TNTHENC/FIFE 20 ERACKET, RELAT
FIFERQLLZ1.110 FEM, FH5-B32-6 3
ROLL ETF QOO37 TV AR 20,125 ; 2 ]
REARING, R1ZRE ROILL 7 RRACKET, RELAT
SFROCKET 416180 ROLL ] HARMESS, POWER MOLDED
COMPLETE RELAT, 120 VAL
B SCREW, 8-32 X | PAN HO PH LR Wi | *
_w_s&.x_u DEE 2 HUT, FLANGE 8-32 3 .
FIN, 215 187-125 1 FACER TURING 4 210 EXFLODED
000417 FLATE, ADJUS 7 e N
000423 HAMNDLE, ROLL ADJUST 2 D 2100-PART ﬁ

BCALE: | ZEWI G win | BHIESZON B
1




